Replacement Parts

https://asoft6168.accrisoft.com/biljax/clientuploads/products/Scaffold/ReplacementParts.jpg

 

Replacement Parts
Part Number
Description
0064-0783 Half outrigger clamp
0066-0006 Putlog clamp hook
0067-0005 Gooser brace slide
0067-0039 Leveling nut (1 7/16")
0067-0046 Leveling nut (1 1/4")
0068-004 1/2" set screw
0068-008 Lever tail nut 5" long
0068-042/1 Brace rivet with 3 washers
0068-042/50 Package 59 brace rivets with 150 washers
0068-095 U-Bolt only - Putlog angle hanger 0037-16
0090-0517 Thumb screw - 3/8" diameter x 1 1/4" long

 


 

https://asoft6168.accrisoft.com/biljax/clientuploads/products/Scaffold/BracelockReplacementParts.jpg

Brace Lock Parts
Part Number
Description
0068-123A C-Lock with stud pin
0068-123 C-Lock stud
0064-0604 C-Lock slide
0008-022-4/50 C-Lock washer
0090-0311/50 C-Lock roll pin
0008-044 T-Lock complete
0008-042 F-Lock complete
0008-048 U-Lock complete
0068-009 J-Lock stud 1/2"
0066-0044 J-Lock pin 3/8" x 3/4"
0068-013 J-Lock wing nut 1/2"


https://asoft6168.accrisoft.com/biljax/clientuploads/products/Scaffold/TufNLiteReplacementParts.jpgTuf-N-Lite Walkboard Replacement Parts
Part Number
Description
0054-007-07 7' Aluminum rail 4 mem / punch
0054-002-07 7' Aluminum rail 3 mem / punch
0054-007-08 8' Aluminum rail 4 mem / punch
0054-002-08 8' Aluminum rail 3 mem / punch
0054-009-10 10' Aluminum rail 4 mem / punch
0054-102 Lock - swivel assembly, heavy duty A
0054-101 Lock - swivel assembly, heavy duty B
0054-130 Aluminum hook type A replacement kit
0054-131 Aluminum hook type B replacement kit
0054-018-05 Aluminum cross member for 19 walkboard
0054-018-08 Aluminum cross member for 28 walkboard
0054-018-09 Aluminum cross member for 32 walkboard
0090-0545 1/4 - 20 x 1S / tap screw
0090-0987 3/16 drive rivet
0191-0019 Plywood for 0054-216
0191-0022 Plywood for 0054-220
0191-0049 Plywood for 0054-248
0191-0050 Plywood for 0054-250
0054-080 Conversion kit 2-bolt to 4-bolt
Other Tuf-N-Lite replacement parts available - Contact factory

https://asoft6168.accrisoft.com/biljax/clientuploads/products/Scaffold/XTruLiteReplacementParts.jpgX-Tru-Lite Walkboard Replacement Parts
Part Number
Description Weight
0055-216-3 End support / 19" X-Tru-Lite 1
0082-0553 Aluminum hook repair kit - 1 hole 4